
MULTI-PURPOSE- RACK
BS019



10

11

8



3



4



overall 

5

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

1 Left Shelf ASSY 1 9 Bumper 4

2 Right Shelf ASSY 1 10 Hex Head Bolt M12*25 6

3 Connecting Frame ASSY 1 11 Hex Head Bolt M10*75 10

4 Handle 1 12 Hex Head Bolt M10*30 2

5 Battery Base ASSY 1 13 Nylon Lock Nut M10 10

6 Rope Hanger 1 14 Flat Washer φ 13*φ 24*1.5 6

7 Hook Frame 2 15 Flat Washer φ 11*φ 20*2 22

8 Barbell Bar ASSY 4 16 Spring Washer φ 10 2

1

2

3

4

5

6

7

7

8

8

9

9

11

12

13

13
11

14
10

16

15



Left Shelf ASSY

Right Shelf ASSY

6

1

2

5

3

4

7

6

1

2

3

4

5

7

6

ITEM NO. DESCRIPTION QTY

1 Left Shelf 1

2 Pinion Rack 1

3 Plug PT50*100 1

4 Rubber Foot 2

5 Hex Head Bolt M10*30 5

6 Nylon Lock Nut M10 5

7 Flat Washer φ 11*φ 20*2 10

ITEM NO. DESCRIPTION QTY

1 Right Shelf 1

2 Pinion Rack 1

3 Plug PT50*100 1

4 Rubber Foot 2

5 Hex Head Bolt M10*30 5

6 Nylon Lock Nut M10 5

7 Flat Washer φ 11*φ 20*2 10



Connecting Frame ASSY

Battery Base ASSY

7

ITEM NO. DESCRIPTION QTY

1 Connecting Frame 1

2 Bushing φ 60*φ 51.5*63.5 1

1

2

1

2

3

4

5

6

78
9

ITEM NO. DESCRIPTION QTY

1 Fixing Frame 1

2 Rotating Frame 1

3 Turret Mounting Bracket 1

4 Bronze Bearing φ 38*φ 25.4*18 4

5 Pivot φ 25.4*102 2

6 Adjusting Handle 1

7 Hex Head Bolt M10*30 4

8 Flat Washer φ 11*φ 20*2 4

9 Spring Washer φ 10 4

1
2

Barbell Bar ASSY

ITEM NO. DESCRIPTION QTY

1 Barbell Bar 1

2 Plug φ 48 1



Assembly
STEP 1

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

1 Left Shelf ASSY 1 11 Hex Head Bolt M10*75 8

2 Right Shelf ASSY 1 13 Nylon Lock Nut M10 8

3 Connecting Frame ASSY 1 15 Flat Washer φ 11*φ 20*2 16

4 Handle 1

1

2

3

4

13

15

11

8



Assembly
STEP 2

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

5 Battery Base ASSY 1 11 Hex Head Bolt M10*75 2

6 Rope Hanger 1 12 Hex Head Bolt M10*30 2

7 Hook Frame 2 13 Nylon Lock Nut M10 2

8 Barbell Bar ASSY 4 14 Flat Washer φ 13*φ 24*1.5 6

9 Bumper 4 15 Flat Washer φ 11*φ 20*2 6

10 Hex Head Bolt M12*25 6 16 Spring Washer φ 10 2

8
9

5

6

7

1216
15

11
13

10

14

9



10



11



BS019-OPTSR 

1
2

3

4

Item No. Description Qty
1 Safety Frame 2
2 Long Plate Plastic 2
3 Short Plate Plastic 2

4
Flat Head Cap Screw M6*12

（15/64" * 0.47") 
8


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23
	页面 24
	页面 25
	页面 26
	页面 27
	页面 28
	页面 29
	页面 30
	页面 31
	页面 32
	页面 33
	页面 34
	页面 35
	页面 36
	页面 37
	页面 38
	图纸2
	工程图视图2




